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Table 2. Reactivity of Mg alloys. (tested by

total amount of scattered iron at 1400°C)
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20Mg | 20Mg

Mg au°Yt 5Ca 30Ni | 30Cu
components 75FeSi | 80FeSi | 50FeSi | 50FeSi
(kg) ! 4160 ! 4810, 3-055| 4-980

Amount of
residual iron

47565 4-480
5°145 4°310

3°975 4960
3°690 4°935

4+623 | 4-533

3+573 4-958
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Pa-Pas/Pa=Xp=ng/na+ngs
(A is more volatile than B)
Pa vapour pressures of pure solvent
Pas 2 7 of solution
Xp mol fraction of the solute present in the
solution
Xa " # A in the solution
na number of moles of solvent
na 4 #  of solute

since xa=na/ng+ngp
s PA3=PA - Xa.

Photo. 1. Test piece.
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Table 1. Chemical composition of materials.
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Fig. 1. Result of torsion test for sample E.
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Fig. 2. Result of torsion test for sample F.
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